
 

 

 

 

 

भारतीय विदेश ब्यापार संस्थान 
INDIAN INSTITUTE OF FOREIGN TRADE 

 

कोलकाता परिसि 
KOLKATA CAMPUS 

 

 

 

आई.आई.एफ.टी. के कोलकाता कें द्र में अपशिष्ट जल िोधन संयंत्र एवं जल 
िोधन संयंत्र के िखिखाव औि संचालन 

OPERATION & MAINTENANCE OF SEWAGE TREATMENT PLANT 

(STP) AND WATER TREATMENT PLANT (WTP) AT IIFT KOLKATA 

CAMPUS 

 
 
 
 

ननववदा पत्र 
TENDER DOCUMENT 

 

 

 

अनुबंध की ितत 
CONDITION OF CONTRACT 

 

 

 

 

 

ननविदा संदभभ संख्या / TENDER REF. NO.: 

IIFT(K)/Proj/Admin./STP-WTP/010/2023-24 

ददनांक / DATED:- 09/06/2023 



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 2 of 54 

 Page 2 

 

INDIAN INSTITUTE OF FOREIGN TRADE  
[...]
Any sum of money due and payable to the bidder (including performance guarantee refundable to him) under 

this contract may be appropriated by the purchaser and set off the same against any claim of the purchaser 

for payment of a sum of money arising out of this contract or under any other contract made by the bidder 

with the purchaser. 

 
27 COURT JURISDICTION: 

Any dispute arising out of the tender / bid document / evaluation of bids / issue of APO shall be subject to the 

jurisdiction of the competent court at Kolkata only. 

 

28 The contractor should have a full-fledged registered office at Kolkata. 

 

29 IIFT reserves the right to obtain feedback from the previous/present clients of the Tenderer and also depute its 

team(s) to inspect the site(s) at present contract(s) for on-the-spot firsthand information regarding the services 

provided by the Tenderer. Decision of IIFT with regard to award of the contract will depend upon the feedback 

received by it from the previous/and present clients and also from its team(s) deputed for the purpose. The 

decision of the Institute in this regard will be final and binding on all bidders. 

 

30 The agency will provide two sets of uniforms and photo ID-Cards to the personnel deployed at IIFT campus with 

free of cost. It will be the responsibility of the agency to ensure that all its staff at the Institute’s campus report 

for duty in proper uniform and also display their identity cards. Uniforms should be replaced with new one as 

and when required with free of cost. 

 



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 25 of 54 

 Page 25 

31 The contractor should arrange all required protective garments garments/shoe/uniform to provide the service in 

an effective manner.  

 

32 The contractor or the supervisor shall be responsible to maintain safety practice while providing the service. The 

contractor shall be required to maintain such register daily/weekly/monthly or records to keep records of all 

relevant maintenance.   

                           

 

 

                                                                                                                                     Assistant Registrar  
                                                                                                                                Email ID:  arkol@iift.ac.in 

                                                                                                                         Indian Institute of Foreign Trade 
                                                                                                                                              Kolkata Campus 
                                                                                                   Tel No: (033)35014500/4600 

             

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

mailto:arkol@iift.ac.in


 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 26 of 54 

 Page 26 

 
 
 
 

SECTION – 5 (PART – B) 

SPECIAL (COMMERCIAL) CONDITIONS OF CONTRACT (SCC) 
(If there is any conflict in these instructions, with the other instructions in the tender document, these instructions will 
supersede all those instructions) 
 
1.0 The vendor shall depute a competent authorized representative. The representative shall represent the 

vendor in his absence and all directions given to him shall be binding as if given to the vendor. The authorized 

representative shall not refuse to receive the instructions under any circumstances. 

2.0 The vendor shall make his own arrangement for providing all facilities like boarding and transport etc. for his 

workers. 

3.0 The worker on duty will be polite and courteous while dealing with the IIFT Staff or any other persons. The 

age of workers to be employed should not be less than 18 years and more than 60 years. 

4.0 Proprietor / Director of the vendor should visit and meet the management of IIFT as may be required for 

effective services. First such meeting must be had within 15 days of signing the agreement. 

5.0 Contractor will keep a close liaison and follow the instructions of Officer-in-charge, E & M section. 

6.0 Any additional deployment of workers as required from time to time shall be arranged within two days of 

communication in writing to the authorized representative of the vendor and payment for additional operator 

shall be made as per the terms & condition of this contract. 

7.0 If at any time the IIFT Management decides to dispense away with any part of the work, the same shall be 

communicated at least two days in advance and the vendor shall comply with same and pro-rata charges 

shall be deducted by IIFT Management. 

8.0 The vendor worker should not indulge in any kind of Trade union / Association activities in and around IIFT 

Campus. 

9.0 The loss that IIFT may incur due to acts of omission or commission of vendor or his workers shall be deducted 

from the vendor’s bills. The decision of DIRECTOR, IIFT or his successor in all such events shall be final and 

binding. 

10.0 The Officer-in-Charge or his authorized representative will have the right to inspect work at any time. If he 

finds that work is not being carried out properly, or if he desires replacement of any worker for short coming 

in behavior/performance, such instructions given in writing shall be complied forthwith. 

11.0 Contractor will be responsible for observing all security and safety regulations and instructions issued by IIFT 

from time to time in respect of persons employed by him. 

12.0 The vendor shall not be permitted to assign or sub-contract the work awarded to him for any reasons 

whatsoever. If the work is not done as laid down in scope and conditions of contract, IIFT reserves the right 

to terminate the contract and engage a new vendor as per Clause 15, Section-5 “Part-A”. 

13.0 If the vendor fails to comply with the job assigned to him or neglects compliance of directions given to him by 

officer in charge or his authorized representatives the contract may be terminated by IIFT. 

14.0 The vendor shall ensure that, the number of operators deployed on any given day to carry out the jobs is not 

less than the number fixed by the IIFT Management. 

15.0 The vendor shall ensure that all the employees engaged by him are free from all communicable or contagious, 

infectious and other diseases. 

16.0 If in the opinion of IIFT, any employee of the vendor is found to commit any misconduct or indulge in 

misbehavior, IIFT in its sole discretion may require the vendor to remove such employee and the vendor shall 



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 27 of 54 

 Page 27 

remove such employees without questioning the decision of IIFT in this respect. IIFT will be entitled to restrain 

such employees from entering the IIFT Campus. 

17.0 If the vendor fails to complete work or any portion thereof assigned to him or neglects to comply with any 

directions given to him, IIFT shall terminate the contract. In such case the Contractor shall be liable for any 

expense / loss or damage which IIFT may incur or sustain by failure of Contractors. 

18.0 The Engineering-in-Charge or his representative depending upon the situation and requirement shall decide 

the deployment of operator in shift. 

19.0 The vendor has to abide by all the statutory laws regarding labour welfare. 

 
 
 
 

                                                                                                                              Assistant Registrar  
                                                                                                                                Email ID:  arkol@iift.ac.in 

                                                                                                                         Indian Institute of Foreign Trade 
                                                                                                                                              Kolkata Campus 
                                                                                                   Tel No: (033)35014500/4600 

           

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

mailto:arkol@iift.ac.in


 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 28 of 54 

 Page 28 

 
 
 
 

ANNEXURE – A 

 
:: TECHNICAL SPECIFICATIONS OF STP & WTP :: 

 
 

(1) SEWAGE TREATMENT PLANT (STP) 
 
 

1.1 SCOPE OF WORK 
 

(a) Collection of Sewage influent into a raw sewage inlet sump with lift pumping. 
(b) Pumped sewage to be sent to Oil & Grease Trap followed by Grit Chamber & Bar Screen at the Inlet 

of Equalisation Tank. 
(c) Sewage to be again pumped from Equalisation Tank to the Biological system. 
(d) Aerobic biological treatment based upon extended aeration process. 
(e) Aeration by diffused aerators. 
(f) Clarification by Secondary Clarifiers (Lamella / Tube Settler). 
(g) Disinfection by Chlorination  
(h)  Filtration by MGF & ACF & Collection of Treated Water in Storage Tank 
(i) Back wash by using  Treated Water 
(j) Sludge storage & handling  

 
All major aspects of design, components of Civil Constructions and Electromechanical Equipment supply including 
suggested Schematic Drawings are furnished herein after. 
 

1.2 DESIGN BASIS AND PLANT CAPACITY 
 

STP Capacity 
1. Plant Operation 

 
: Continuous - 24 Hours a Day 

2. Normal / Average capacity of plant 
 

: 110 M3/ Day  
 

3.   I 
 
 
      II 

Feed water to the system. 
 
  
Sludge Generation 

: 
 
 
: 

(4.58 M3/Hr.) (Considering 24 hour’s 
operation.) 
 
10 kg / Day    

 
Major Aspects 
It is Package Modular Type Sewage Treatment Plant (STP) of having a capacity of 110 M3/day. 
It is to treat the total sewage flow of 110 M3/day in a Biological Treatment Plant based on high efficiency modified 
aerobic activated sludge system using extended aeration process.  
Vendor to ensure that, treated sewage from the Biological Treatment Plant & Tertiary treatment is to be low in BOD 
(less than 15 mg/lit.) and shall meet the requirements of the State Pollution Control Board and the same can be 
used for landscaping and other purpose. 
Sludge generated from the proposed biological treatment will be stored in Sludge Holding Tank. Supernatant liquid 
from SHT will be fed to Equalisation Tank during lean inflow. Rest of the stabilized sludge will be dewatered through 
Fitter-press. The dried sludge will be utilized as fertilizer for landscape, gardening or periodically disposed off through 
solid handling system. 



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 29 of 54 

 Page 29 

The liquid from fitter press, if any, shall be recycled to ET. 
 

SEWAGE GENERATION RATE & CHARACTERISTICS 
 

 
Flow rate, M3/day    : 110 M3/day (4.58 M3/hr uniformly) 
STP Flow rate     : 4.58 M3/Hr 
pH      : 6.5 – 8.5 
BOD, mg/l     : 250 - 300 mg/l 
COD, mg/l     : 400 - 460 mg/l 
TSS mg/l     : 100 - 200 mg/l 
Temperature, 0C     : 25 – 30 
Oil & Grease     : 50 mg/l 
 

1.3 DESIGN BASIS AND SALIENT FEATURES 
 

Treatment Process  : Grit Chamber, Oil & Grease Trap, Bar Screen,   
Equalization Tank, followed by Aerobic treatment, 
Clarification , Disinfection & Filtration. 

Daily Flow  : 110 M3/day (Max.) 
BOD Load  : 300.0 Kg/day (Max.) 
BOD Reduction : 95% (estimated), Including Chlorination & Filtration 
Aeration System : By fine bubble diffusers 
Desired MLSS in Bioreactor : 3000 - 5,000 mg/l 
F/M ratio : 0.1 – 0.18 

 

TREATED SEWAGE CHARACTERISTICS 
 

The Final treated water Quality after filtration shall be as follows:   

     PARAMETERS QUALITY 

pH 6.5 – 8.5 

BOD < 15 Mg/L 

COD < 150 Mg/L  

TSS < 15 Mg/L 

Oil & Grease <  5 Mg/L 

 
SALIENT FEATURES  
 
DESIGN CAPACITY OF STP 
 
Sewage treatment plant   :   110 M3/Day  

   

LIST OF MAJOR PLANT & EQUIPMENT 

S.NO EQUIPMENT QUANTITY 

1. Coarse Bar screens 1 No. 



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 30 of 54 

 Page 30 

S.NO EQUIPMENT QUANTITY 

2.  Fine Screen 1 No. 
3. Grit Mechanism 1 No. 
4. Oil & Grease Trap 1 No. 
5. Raw Sewage banding Pumps in varying capacities / Heads.  

5.a Raw Sewage Lift pumps (from pre entry manholes cum collection sewage 
sump to Pre Treatment chambers to EQT 

2 Nos. 

5.b Raw Sewage Transfer pumps (from EQ tank to Aeration Tank)   2 Nos. 
6.a Inlet Sump 1 No 
6.b Equalization Tank 1 No. 
7. Aeration Tank 1 No. 
8. Fine Bubble & Coarse Bubble diffusers with accessories. 1 – lot  
9. Air Blowers with accessories. 2 Nos. 

10. Clarifier tank, Tube settler 1 No. 
11. Filter Feed Tank cum Chlorine Contract Tank 1 No. 
12. Sludge Holding Tank 1 No. 
13. Drain & Path Way  
14 Sludge Recirculation Pumps (in Clarifier in Filter Press room Sump)  2  Nos each x 2 = 4 Nos 
15. Filter Feed Pumps 2 Nos. 
16. Backwash Pumps for ACF & MGF 2 Nos. 
17. Multi-Grade Filter 1 Nos. 
18. Activated Carbon Filter 1 Nos. 
19. Sludge Feed Pump to Filter Press 2 Nos. 

20. Filter Press 1 No. 
21. Level Switch for Raw Sewage Collection Sump, Equalization Tank, Aeration 

Tank, Filter Feed Tank, Sludge Holding Tank 
5 Nos. 

22. Liquid Recycling Sump Pump 2 Nos 
23. Liquid Recycling Sump 1 No 
24. Flow Meter (1each at entry & exit) 2 Nos. 
25. Chlorine Dosing Pumps 2 Nos. 
26. Bacteria Culture for Stabilization 20 litre 
27 Electrical with all associated accessories   
28. Motor & Equipment,  Electrical Control Panel  1 no. 
29. One set of laboratory Equipment as per the requirement  1 lot 

 
1.4 BASIC ENGINEERING & DATA SHEETS 
 

SL 
No. 

ITEMS  SPECIFICATIONS 

A. Component – I :   

1. Pre-entry manhole or Raw Sewage Collection chamber 

 Quantity. : 1 No. 

 Size. : 1m x 1m x 2.5 m 

2. Coarse Screen Chamber 

 Quantity. : 1 

 Size : 0.75 M x 0.6 M x 1.0  M   

 MOC : RCC 

3. Bar Screen   

 Unit : 1 No.  



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 31 of 54 

 Page 31 

 Size : - 

 MOC : SS 304 

4. Oil & Grease Chamber 

 Quantity : 1 No.  

 Size : 1.0 M x 0.7 M x 1.5 M SWD 

 MOC : RCC 

5. Grit Chamber ( Detritus Tank) 

 Quantity. : 1 No. 

 Size : 1.0 M x 0.6 M x  1.2 M  SWD 

 MOC : RCC 
 

6. Equalisation Tank  

 Quantity. : 1 No. 

 Volume  : 16.8  M3 

 Size : 2 M x 2.8 M (AV) x  3 M SWD + 0.5m (FB) 

 MOC : RCC 

7. Submersible non-clog sewage pumps with suitable motors 

 No. of Pumps (Collection sump + EQ 
Tank) 

: 4 Nos. (2 duty + 2 standby)  

 Capacity of each Pump : 6.25m3/hr 

 Head : 10 MWC 

 Fluid : Domestic Sewage 

 Motor , kW : 0.746 

 Make : Kirloskar 

8. Level Switch 

 Quantity : 5 Nos. 

 Make : Jigo 

9. Rail Mechanism to guide Submersible Pump from upper level to operational location in Sewage 
Sump/Tank. 

 Quantity : Same as subm pumps 

 
SL 
No. 

ITEMS  SPECIFICATIONS 

B. Component – II :  Compact  Biological Treatment Plant  

10. Aeration Tank 

 Quantity : 1 No 

 Volume  : 75.6 M3  

 Size : 6 M x  4.5 M x 2.8 M SWD + 0.5M FB 

 MOC : RCC 

11.  Air Blowers  

 No. of Blowers : 2 (1 duty + 1 standby) 

 Type : Root Twin Lobe 

 Capacity of each Blower : 150 M3/Hr (approx.) 

 Pressure : 5 psig 

 BHP/RPM : As per manufacturer specification 

 Material of construction  : C.I. 

 Safety equipment : NRV, Pressure Gauge, Safety valves 



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 32 of 54 

 Page 32 

 Blower Make : USHA 

 KW : 2.25 

 Motor Make : Kirloskar 

12. Clarifier Tank , Lamella / Tube Settler 

 Quantity : 1 No. 

 Size : 2 M   x  3.35 M  x 2.6 M SWD  + 0.5 M FB 

 MOC : RCC  

13. Sludge Recirculation Pumps 

 Quantity (Aeration Tank) : 2 Nos. ( 1W + 1 S) 

 Capacity of each Pump : 6 M3/hr 

 Head : 10 M 

 Motor, kW : 0.746 
 

14. Sludge  Holding Tank 

 Quantity : One 

 Volume : 22 M3  

 Size : 6.9 M2  x 3.2 M,  SWD + 0.5 M (FB) 

 MOC : RCC  

15. Filter Feed Tank / Chlorine Contact Tank 

 No. : 1 No. 

 Volume : 7.34 M3 

 Size : 1.8 M x 1.7 M x 2.4 M SWD + 0.5 M FB 

 MOC : RCC  

16. Chlorination System 

 Type : Electronic Solenoid, Capacity 0 - 5LPH 2 Nos. (1W + 1S) 
Dosing Pump (Metering Type) & 1 No. HDPE/PVC Tank for 
Sodium Hypochlorite / Calcium Hypochlorite solution. 

17. Filter Feed pumps for Filter 

 Type : Horizontal , centrifugal 

 Quantity : 2 Nos. ( 1 W + 1 S) 

 Capacity : 6.5 M3/hr. 

 Head : 25 m WC 

 Motor, kW : 1.5 

18. Backwash Pumps 

 Quantity : 2 Nos. 

 Capacity : 6.5 M3/hr 

 Head : 35 m WC 

 Motor, HP : 1 

19. Multi-grade filter 

 Capacity : 6.5 M3/hr 

 Quantity : 1 No. 

 Type : Cylindrical with tori spherical head 

 Filtration rate : 3.6 M/.hr 

Finish : MS 

Media : Multi grade pebbles & coarse sand 

Backwash duration : 10 Mins. 



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 33 of 54 

 Page 33 

Diameter : 750 MM 

 HOS : 1200  MM 

20. Activated Carbon Filter 

 Capacity : 6.5 M3/hr 

 Type : Cylindrical with tori spherical head 

 Quantity : 1 No. 

Filtration rate : 3.5 m/hr 

Finish : MS 

Diameter : 750 MM 

HOS : 1200 MM 

21. Treated Effluent Collection sump 

 Capacity : 18 M3 (1.8M x 3.7M x 2.6M + 0.5M (FB) 

 HRT : 4 Hrs. 

 MOC : RCC 

22. Sludge  Feed  Pumps to Filter-Press with electric drives 

 Quantity : 2 Nos. (1+1) 

 Type : Rotary Screw  

 Capacity : 1 M3/Hr. 

 Discharge head : 45 M 

 Motor, kW : 0.746 

 Make : Kirloskar 

23. Filter Press 

 Capacity : 10 Kg/Batch 

 Type : Plate & Frame (manual type) 

 Quantity : 1 No 

24. Liquid Recycling Sump Pump in Filter Press Room 

 Quantity : 2 Nos 

 Capacity : 1 m3/hr 

 Discharge head : 10 M 

 Motor, kW : 0.746 

25. Liquid Recycling Sump in Fitter Press Room 

 Volume : 0.50 Cum 

 MOC : RCC 

26. Valves/Fittings 

 Quantity : 40 nos. 

27. Pressure Gauges 

 Quantity : 10 nos. 

 Make : BKR 

28. Flow Measuring Device (on Sewage Pump Delivery & Filter Feed Pump Delivery) 

 Quantity : 2 Nos. 

Type : Rota meter / Capacity (0-10 M3/hr.) 

MOC : PP 

29. Control Panel for all Electrical components including  Pumps, Blowers, etc  

 Quantity : 1 No. (Master Control Panel)   

30. Access Ladders, Walkways, Handrails 

 Quantity : 1 no. 



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 34 of 54 

 Page 34 

 MOC : MS Fabricated of adequate sections & Epoxy painted 

31. Bacteria culture for stabilization : 20 litre 

 

1.5 TREATMENT SCHEME & PHILOSOPHY 
 

The basic steps for the Treatment Scheme proposed for the above Plant are outlined below: 

 Sewage generated from the various buildings will be carried by underground sewerage pipes network and 
discharged into a raw sewage collection sump. Then it will be lifted up by pumps to Grit Chamber and pass through 
the oil & Grease Tap followed by Bar Screen Chamber for ultimately to be collection in the Raw Sewage Equalization 
Tank. From the Equalization Tank sewage will be transferred by solid handling submersible sewage transfer pumps 
to the Aeration Tank where the sewage will be mixed with micro-organisms in presence of dissolved oxygen. Micro-
organisms will assimilate organic impurities. The mixed liquor suspended solids will be maintained at levels of 3000 
mg/l - 5,000 mg/l.  The bottom of the Aeration Tank will be covered with submerged air diffusers, for mixing and 
supplying oxygen for the needs of micro-organisms. Submerged air deferrers shall also be provided at bottom of 
EQ Tank as the retention period will be more than ½ hour. Compressed air will be supplied through blowers. The 
blowers will be sized to maintain dissolved oxygen level in the aeration tank of approximately 2.0 mg/l.  

 From the aeration tank mixed liquor will flow by gravity into adjoining Clarifier.  
 The solids will settle at the bottom of hopper of clarifier tank. Sludge Return Pump will pump the settled sludge from 

the bottom of clarifier tank back to the aeration tank for maintaining desired MLSS level. Overflow weir will be 
provided in the clarifier tank to take treated wastewater out of the clarifier tank. 

 From the clarifier tank, treated water will flow via gravity into adjoining clear water tank. In this tank, chlorine will be 
added in the form of calcium or sodium hypochlorite. This tank will have baffles for intimate mixing. A free residual 
chlorine level of 0.3 - 0.5 mg/l will be maintained. Treated water from chlorine contact tank will be pumped to pass 
through Multi-grade filter & Activated Carbon filter and will be collected in a clear Water Tank or Treated Effluent 
Collection Sump so that treated effluent have low BOD (15 mg/l), low TSS (10 mg/l) and can be used for landscaping 
and other purposes. 

 The excess sludge from the clarifier bottom will be periodically discharged into Sludge Holding Tank from where 
the supernatant liquid will be fed to Equalisation Tank by gravity. The stabilised sludge will be dewatered through 
the Filter Press.  

 

1.6 OPERATION & MAINTENANCE OF STP 
 

Note : Costs all Spares, Consumables, Tools & plants to run the plant during Operation & Maintenance contract 
period have to be borne by the Agency. 

1.6.1   Stipulations : The daily operation & maintenance of the STP shall be done to ensure smooth running, 
efficiently and economically. The effluent from the plant shall meet the Prescribed Standards in terms of 
BOD/COD/SS/PH etc as laid down by the statutory body to be suitable for discharging in the water body / 
public drain. 
The basic requirements as listed below are to be followed by the Contractor before commissioning & during 
Operation & Maintenance period of the STP : 

(a) A set of recommended spares for trouble free operation of the Electrical, Mechanical, 
instrumentation equipments are to be kept by the agency at his cost. 

(b) Proper and adequate stock of tools & plants along with items like gland packing belts, lubricating 
oils, greases are to be kept by the agency at his cost. 

(c) Servicing schedule of preventive maintenance as suggested by the manufacturer has to be strictly 
adhered to. 

(d) Training of agency’s operators in proper operating procedures & maintenance practice. 
(e) Compliance with agreed operation & maintenance schedules including logging of all activities to the 

due satisfaction of the owner. 
(f) Good House Keeping 



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 35 of 54 

 Page 35 

(g) Observation of Safety Precautions and procedures  
 

Emphasis is to be given for efficient running of the STP & recording of data for the purpose of analysis of 
chemical dosing/sludge recirculation etc. accurately proportional to the varying rate of flow of sewage. 

 

1.6.2   OPERATION & MAINTENANCE OF UNITS 
 

(a) Screen chambers are to be hosed regularly to keep them clean. Frequency of grit removal to be adjusted 
so that storage space should not be more than half full at any time. 

(b) The record of operation should show the dates of cleaning, amount of grit removed etc. 

(c) The bearings, transmission gears, etc. should be properly lubricated as per the lubricating schedule as 
suggested by manufacturer. 

(d) Flow in the Aeration Tank to be maintained uniform at all times. 

(e) The uniformity of the air distribution has to be maintained. 

(f) Clogging of diffusers if indicated in the pressure gauge reading shall be attended to immediately. Airflow 
meters are to be checked periodically for hourly/daily air supply and recorded. MLSS to be maintained 
constant as per specification as suggested. Operating MLSS value to be verified and apprise the owner of 
it once in a month. 

(g) Return sludge pumps are to be operated according to the increase or decrease of return sludge required 
for constant MLSS value. All pumps are to be run in efficient operating condition, free from clogging, 
excessive friction or entrance losses or abnormal power consumption for wear & tear. 

(h) All bearings motors and electrical Control equipments are to be attended daily for any overheating. Packing 
glands are to be checked for over tightening. 

  

1.6.3  RECORDS 
 

(a) Operational records should include daily inflow rates, monthly analysis of influent & effluent for variation of 

temperature, PH, DO, BOD etc. The cost of the analysis of the influent & effluent as necessary to be borne 

by the Agency. 

(b) All operating records of various treatment units are to be properly compiled on daily, monthly, yearly & 

reports prepared to inform the owner about the status of Operation & Maintenance. 

(c) Use of lubricants and their frequency of application as suggested by the manufacturer shall have to be 

strictly followed. 

 

(2) WATER TREATMENT PLANT (WTP) 
 

 
2.1 SPECIFICATIONS OF WATER TREATMENT PLANT 
 

2.1.1 Scope of Work : Operation & Maintenance of Water Treatment Plant for a capacity of: 
 

(i) De-Ironing Plant (Capacity 48 -50 cum/per hour) & Accessories. 
(ii) Softening Plant (Capacity 48- 50 Cum/hour) & Accessories.  

 



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 36 of 54 

 Page 36 

2.1.2 Water Quantity at inlet : 
(i) De-ironing Plant: As available from Bore wells (2 nos.). 
(ii) Softening Plant : Treated water Quality as will be available from De-Ironing Plant. 

 
2.1.3 Water Quality at outlet :  

(i) De-Ironing Plant : As per the ‘Desired Limit’ specified in IS : 10500, except for total Hardness as 
CaCo3 and Total Dissolved Solids (TDS). 

(ii) Softening Plant : 15 mg /ltr for HVAC & 200mg for potable water (by blending). 
 
2.1.4 Plant Capacities: 

(i) De-Ironing Plant : 48-50 Cum/hr inflow & outflow. 
(ii) Softening Plant: 48-50 Cum/hr outflow after blending. 
 

2.1.5. Back wash / Regeneration : 
(i) Back wash : Once a day for both plants. 
(ii) Regeneration: After a flow of approx 150 Cum of soft water. 
(iii) Quantity of resin: As per requirement to suit regeneration cycle. 

 
 

2.2  TREATMENT SCHEME: 
 

Multi-grade Filter & Softener 
 
Raw water from Bore well will be collected in Underground Reservoir from where it will be pumped by Transfer 
Pump through Multigrade Filter (MGF) for reduction of suspended solids present in water. Alum & Hypochlorite will 
be dosed prior to Multigrade Filter for proper coagulation & dis-infection before filtration. After MGF, the water will 
pass through Softener for reduction of impurities in water and to reduce the total Hardness in the treated water. 
 

2.3  LIST OF MAJOR PLANT & EQUIPMENT: 
 

Note : A set of recommended spares for trouble free operation of the Electrical, Mechanical, instrumentation 
equipments are to be kept by the agency at his cost.  

Sl. No. Item Specification 

1 Multigrade Filter   

  Quantity  1 No.  

  Capacity 50 cum/hr  

 Inlet Filter Feed Pump Capacity available 50 cum/hr at 15 mtr head 

  Operating pressure As available from inlet pump specified above 

  Design Pressure 6 kg / sq cm 

  Test Pressure  6.5 Kg / sq cm 

  MOC  FRP 

  Filter Medium  Gravels, mixture of coarse & fine particles of sand 
and anthrasite 

  Type of vessel Vertical, cylindrical 

  Backwash frequency  Once in 24 hours  

  Backwash frequency duration 10 to 15 minutes 

  Freeboard  75% of bed Depth  

  Design Temp  60 deg C.  

  Bed depth  800 mm.  



 

 

Tender for Operation & Maintenance of STP & WTP at Indian Institute of Foreign Trade (Kolkata) 

 

Page 37 of 54 

 Page 37 

  Surface flow rate  20 m3/m2/hr max 

 Flow meter Rotameter at the in let  

  Dia of filter 1800 mm 